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Summary of testing:

WS ERRE:

Tests performed (name of test and test clause): Testing location:

WRAIE (PR 4 K k30 TR A
Test(s) Sample Number All tests as described in Test Case
kI B FE SRS and Measurement Sections were
T.1: Altitude simulation / 7= FE & performed at the laboratory

- described on page 1.

T.2: Thermal test / ifi £ 155 it IR 5 H 3978 55— T b ik o
T.3: Vibration / #z 5} b1# - b8# Rr S5 % AT

T.4: Shock / v
T.5: External short circuit / #M 55 5%

T.6: Crush / & cl# - cb#
T.7: Overcharge / it 75 Hi bl# - b8#
T.8: Forced discharge / 5 il i C6# — c25#

The sample’s status is good.

FERCIRIL R4

The conditions of the batteries of samples No. b1# to b4# are after
first cycle ending in fully charged states.

FE i 5 b1# -bA# 5 — UG HE 78 50 A 915 76 4 78 FRORAS 1)
o

The conditions of the batteries of samples No. b5# to b8# are after
fifty cycles ending in fully charged states.

FE g 5 b5# -b8# 4y TG A 78 18 i A 1) 5 4 e HUIRZS 1 e
o

The conditions of the cells of samples No. c1# to c5# are at first
cycle at 50% of the design rated capacity.

FE g5 CL# -CH#9 55— OB 78 T80 FE FA 01 70 L 2B APk 28 () 50%e1R
A RS

The conditions of the cells of samples No. c6# to c15# are at first
cycle, in fully discharged states.

FE i 5 c6# -C15# 9 55— B 78 T8 FA 1 56 4 TRORIRAS 1 LS
The conditions of the cells of samples No. c16# to c25# are after
fifty cycles ending in fully discharged states.

FE g 5 c16# -c254# 9 T+ UG 78 18 A 915 76 e TBORRES 1

Ity o
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Test item particulars.......ccccocvevveveneneieeee e :
FEa S S

Cell TYPL.eicte s :
) XM6242125

Nominal VOItage........cccooeririiiiiieeeeceese e :
W MR 3.7V

Rated Capacity.........cccceovieriiieircineeeeseee s :

APPEAIANCE. .....cceiiiiiiiiiiieieieeeeeieeeeeeeeieeaeeeeeeeebareeneaeet Orange

el iexi)

NUMDBEr Of CEIL....oooiiiiieie e, :
L M 4pcs (4S1P)

)Di(lrgLensmn(mm) ................................................................ : 25.0mm (max) x 44.5mm (max) x 141.0mm(max)

Test case verdicts

TRHA) 2

Test case does not apply to the test object................... : N/A
HEANTE F T R

Test item does meet the requirement............cccceeeenee. . P(Pass)
MR &M

Test item does not meet the requirement...................... . F(Fail)
MAAT A E

Testing Wik

Date of receipt Of teSt item ..o

N 2018-06-15

FERE H I

Date(s) of performance of test.........ccccoceveiiiiicicennee : AR .
SR 1 2018-06-15 ~ 2018-07-03

General remarks &£

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
FRAEEEREH], REALL = P EALEAS S 2.

The test results presented in this report relate only to the item tested.

AR B 2 RO AL i A 5T

"(see remark #)" refers to a remark appended to the report.

COE#)” TRk & TE.

Throughout this report a point is used as the decimal separator.

AR LA N
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General product information:

Fl%%‘l%\:
The main features of this model are shown as below:
A B A
Nomin | Nominal | Nominal | Maximum | Maximum | Maximum Cut-off
Model 7 Nominal al Charge | Discharge | Charge | Discharge | Charge Voltage
° eD | capacity |voltage | Current | Current Current Current Voltage i EE%i
7 WUERE | BUE | AUERH | BUERCE | OKAH | RO | KA T
CERES M IV EEi FL HLE )

Battery / Hijth

XM6242125 [ 4000mAh | 14.8V | 2000mA | 800mA 2000mA | 4000mA 16.88Vv 12v

Cell / HL

XM6242125 | 4000mAh | 3.7V | 2000mA | 2000mA | 2000mA | 4000mA 4.22V 3.0V

Test Procedure:

HNEVEISE

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

DNAT. 1-T 5L AR YR LE R — 4 r S B Rt FgEAT . T.ORIT.8ZH A (1 S AT I . T.7 "I RAR 2
T.1-T.50 sl b Se B To 45 ) L it AT sk

2. In order to quantify the mass loss, the following procedure is provided:
Ji A R AR A5

Mass loss (%) = M x100
M1

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.
ML E R, M22NE R EE. 28k E I Table 38.3. 11 FEEI TN “ WA &40

9%” o
Table 38.3.1 Mass loss limit
Mass M of cell or battery Mass loss limit
M<lg 0.5%
lg <M<75¢g 0.2%
M>75¢g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.1 |Test T.1: Altitude simulation/fE Bl P
Test cells and batteries shall be stored at a P

pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20+5°C)/ % B A H b 7E
IR N20£5°C. KB IA KT 11.6kPaf A
IEAEA A T84

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each | no fire. / Big#. LHS. T
test cell or battery after testing is not less than 90% | fg {4 . FEREZL LT KT
of its voltage immediately prior to this procedure. %,

The requirement relating to voltage is not i
applicable to test cells and batteries at fully The data see table 1. / Jll A%
discharged states. WAL

TRREFI AT S 2K ol GHFR. Tofiik.
TR LA R TG KNG BB IR (1 TT 2%
FEL S AN I T L R 1 90%..  EIISC T H Ik
73 T AR SRANTE FH 58 4 TR0 HL e A ORI L

38.3.4.2 |Test T.2: Thermal test/iE XLk P

Test cells and batteries are to be stored for at least P
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40£2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). 15 Je G FE i IE 7222 CII A S i B 2 /06
ANNEE, SRIFTALE - 4022°CHIM I s E 42 /0 64/
o i 2 0 1 5 K B BN BR300 b o L R ARG A
10¥K, HeJa faHf Bl JBIE 2025° C 1 A 58 v i E 24/
B

For large cells and batteries the duration of N/A
exposure to the test temperature extremes should
be at least 12 hours. /X} T K H AR, 7E & E
A TBCE R I T e 2 124N /N

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each | no fire. / Big#. LHS. T
test cell or battery after testing is not less than 90% | fg {4 . FEREZL LT kI
of its voltage immediately prior to this procedure. %,

The requirement relating to voltage is not e
applicable to test cells and batteries at fully The data see table 1. / Jll 1A%
discharged states. WAL

[RREFI AT S 2K ORIl HF R Tofifk.
TR LA R TG KL E s B BRI (0 TT 2%
FE S AN AT T 2 L R 1 90%.. eI T-Hi Ik
3 T ) SRANTE FH 58 4 TR0 HL e A HELERT L

38.3.4.3 |Test T.3: Vibration/#Ezl P

Cells and batteries are firmly secured to the P
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /#¥ it A0 4 [l #h 2 2 AR IR B
Bl . JRILLEZBIEN, LATHZHE N % 200Hz,
SRIG D BB THZ Y —NMEH,  — MESFFEE157>
PRI BRI AR IR o WA it A=A T B A 7 1)
EAEH 20K, FATT BN, FLOAN N o
— MRS 1) 6 25U T ELRE b B AR AT I

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /5f )it & A KT 12kg A it (FEES
/N EL ) 05 R ) 1 2kg P L O L), X 4
A,

For cells and small batteries: from 7 Hz a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /% T HUS AN, TN A
THZIT 4R R4 Lgn i B RODN I3 B 240 9 18Hz,
SR B IRIE R £0.8mm (B RiF21.6mm) F484 45
RE P RINE LR 8gn (MR L) N50HZ), K
KN P AR FFE 8gn B BIAT R 44 i 1] 200HzZ »

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

For large batteries: from 7 Hz to a peak N/A
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /X TR rith, XA MTHZHF UG
TREFLgN BRI B2 BB N 18Hz, SRRk
TEIRFFIEO.8mm (e ks 1.6mm) 38 A= B 2
KM BT B 2gn (B2 25Hz), 4 5 K i fE
PREFLE2gn B 25348 111 £ 200HZ

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire during the test and after the testand if |no fire. / LK. LHS. T
the open circuit voltage of each test cell or battery | k. FTEHEZLLL M TEE K
directly after testing in its third perpendicular %,

mounting position is not less than 90% of its e
voltage immediately prior to this procedure. The The data see table 1. / Ji{ %k
requirement relating to voltage is not applicable to WKL,

test cells and batteries at fully discharged states.
[ESHIHMAT & 2K ol THF R Toiiik.
TR P R ToAE KR s R BRI 5 T %
HL S AR T AT 2% H S I90% . BRIk T L [
73 T ) SRAN I FH T 58 4T HL IS AR SR R i

38.3.4.4 |TestT.4: Shock/mhi: P

Test cells and batteries shall be secured to the P
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /LAFz i (O FEEE I E B

Shock: a half-sine shock of peak acceleration of P
(100850 '-|

II
150 gn (or Acceleration(gn)= VU mass ) , Which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 g, (or

f(300001

|
Acceleration(gn)= VU mass ) , Which is smaller) and
pulse duration of 11 milliseconds/s /| F it 55 /)N B

||'|-' 100850 |
b LLIGAE 9150 gn (B8RS N\ mass ) vhpysge MED
HIEIESZ IR e o, kP a6 #b, KHE Al
I."-’ 30000 |
K HH A 2 5 KN FE 50 g (5 V. 7ass Jep
HIBMED K RRSEI ] 11 =R A 2 1E 543
o

GUANGDONG UTL CO., LTD.
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Page 8 of 13

Report No. 18PNS060075 03001

UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /M d A ZTE =
AN ELAH 2 B AR R 22 2R 5 B ) AR T [ 2232 = IR

i, EAERIT AR =k, SIEE2 18001
o

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ RS AT AT S 2K BN JoHF . oA
Tt LA R To A KA s R BRI 5 T %
FL AR TR T 2% F R 90% . RISk T L
73 T )2 SRANTE FH T 58 4 T H I AR FELERT R

No leakage, no venting, no
disassembly, no rupture and
no fire. / LW TCHFR.
fil A TCRBZRE LA R TG KR
%o

The data see table 1. / MR %k
P WKLo

38.3.4.5

Test T.5: External short circuit/4M 5 5%

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{4 A 115 E f4
SELEST+4°C, DUMEAE i Ah R B 1A 57 +4°C

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /7£ P55 FE57+4°C 1) %%
PR, B I U /N T 0. LR AR A P B [ i
ITHRLEG, MR AN RIR IR R 257+4°C G PR 5 R
ORI BL s TR, A bl B R I
R THE ) — I SIS EE TR

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
RS ARBTG5 2K AR DL A 2 J5 677
B, AMNRIEE AT 170°C, HHTCMAR. ok
HITHE KR KA .

No disassembly, no rupture
and no fire. / TCf#IA. ToREE
PAR T KIRG R A

The data see table 1. / Jlli{%k
IR,

38.3.4.6

Test T.6: Impact / Crush/#E & /#7 %

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

Test procedure — Impact (applicable to cylindrical | Pouch cell/£:4R Hits N/A
cells not less than 18 mm in diameter) /f#& (& & T

BN T 18mmE B A E B )

The sample cell or component cell is to be placed N/A
on a flat smooth surface. A 15.8 mm+0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /£ 5 UE— 4
ST e K — B A2 915.8 mm+ 0.1mm,
K EA/N T 6emI¥I 316 AN EHE R 8 Ik A it i
J&, R EN9.1 kg+0.1 kgl E Y M61£2.5 cm(f)
o LR TR A i o

The test sample is to be impacted with its N/A
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /452 & & [ F¢
i, NN 5P R TP AT I SRR A L
) EA£15.8 mm=0.1mm?5 il R M E . & —
AR R — i .

Test Procedure — Crush (applicable to prismatic, Pouch cell/££4R Bt P
pouch, coin/button cells and cylindrical cells less

than 18 mm in diameter). /& (& H THAK. 48
R B AL HES A B AR/ N T 18mm [ T HLES)

A cell or component cell is to be crushed between P
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. K+
ARSI B, $5 R BEZEmR, 125
—ME A S R RN 1.5emls. B IR RS
17, HIEMBLLT =FEile —

(a) The applied force reaches 13 kN+0.78 kN; /jif: P
JN7735%)13 kN+0.78 kN
(b) The voltage of the cell drops by at least 100 N/A

mV; /BT E R 22 100mVY

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
(c) The cell is deformed by 50% or more of its N/A
original thickness. /HLit A8 &% i 46 )5 FE 1#150% LA
.
A prismatic or pouch cell shall be crushed by P

applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. /M AR F O N M B B 1 — Tt s . 414
AT AN TRIAS SR NS A o S 1ET) ) R 1 AN
S 1 L FR) 7 I

Each test cell or component cell is to be subjected P
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
AR S R A f e, P H AR Z — ks, i
JE S5 H 5 i S B S 6/

Cells and component cells meet this requirement if | No disassembly and no fire. / P
their external temperature does not exceed 170°C | ik, THEKINR KA.
and there is no Q|sassembly anq no fire duir?g the The data see table 2. / it %
test and within six hours after this test. /&5 & 2 §iE 2

Ko MRS FEP LR Z RN, SRR A ’
HL170°C, I HICAHARFITCHE KELR KA.

38.3.4.7 |TestT.7: Overcharge/id 75 P

The charge current shall be twice the P
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /{EE i, LA24E% ]
T8 T B PR AR B R AR 8 70 L LR R AR fE, K
(B8] 24/ N o PR fe /) F AR

(a) When the manufacturer's recommended charge | The voltage of the test is 22V, P
voltage is not more than 18V, the minimum voltage |and the current is 4000mA.
of the test shall be the lesser of two times the [ R 22V, RN
maximum charge voltage of the battery or 22V. /41 | 4000mA.

SR R ELAR A 78 F R S AN 18V, A Y B
ZINFE L FEL s I A 1) 32 PP PR ) i DR 7 L RS T A%
B S22V PN .

(b) When the manufacturer's recommended charge N/A
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /41 SR il & P B R 78 HL L BRI 18V, A
IR ) B /)N 8 P P R 127 s 1 e PR 1 e K 7
HL 1. 245

GUANGDONG UTL CO., LTD.
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Clause Requirement + Test Result - Remark Verdict

There is no disassembly and no fire during the test | No disassembly and no fire. / P
and within seven days after the test. /fEMXH AN | ok, o KR KE.
RITEHETRN, FERTRARITEE KIS . The data see table 3./ %

W3,

38.3.4.8 |Test T.8: Forced discharge/3&si s P

Each cell shall be forced discharged at ambient P
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEEH T, FFEEA RS ERIEL12VIN
B H R EEAT RO, bR RIS A
AT G FEL I A ) 3 R PR KD R R LU

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /45 72 3 HL H T
Ao R FERAE I X R RS P53 R/ IN R T 2 1 A7 R 3R
75, A HES R SR TR [R) (2N ) A e 25 B R DA
WILE FIRL (52 55) -

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7EMH A | TCEARRITCE KGR A .
VOEHURTRA, PR TCHAR AR KRR The data see table 4. / JIli{%L

e k4.
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Tables
Table 1: T.1~T.5/ R1. Wik 1~JK 5
Mass | OCV  [Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Tg‘;to?t: Eixrtceurir;?l

Sample | 56 1o | Prior to Wk 1. m R W 2: BERK Wk 3: #]3h W 4: IR 5 bhake

NO. _ltest () test (V) W 5: SRR
HaRs RERE R AT Mass loss | Changeratio| Massloss | Changeratio| Massloss | Changeratio| Massloss | Change ratio Temp. (°C)

BEE | REHIKOG) | HIEG) | FIEHIKG) | HIEG%) | FEHIKLG) | KNG | FEHIKLG) | HELL(%) IRE(°C)

bl# 242,752 | 16.794 0.000 99.988 0.001 99.899 0.000 99.988 0.000 99.994 57.2

b2# 242.480 | 16.792 0.000 99.994 0.001 99.929 0.000 99.994 0.000 99.994 57.2

b3# 242.439 | 16.790 0.001 99.994 0.001 99.934 0.000 99.994 0.000 99.994 57.3

b4# 242.287 | 16.789 0.000 99.994 0.001 99.911 0.000 99.988 0.000 99.988 57.5

b5# 242.925 | 16.793 0.001 99.988 0.002 99.917 0.000 99.994 0.001 99.988 57.6

b6# 242.987 | 16.796 0.000 99.988 0.001 99.905 0.001 99.994 0.000 99.994 57.4

b7# 242.740 | 16.793 0.001 99.994 0.001 99.911 0.000 99.988 0.000 99.994 57.3

b8# 243.187 | 16.794 0.000 99.988 0.001 99.917 0.000 99.988 0.000 99.994 57.5
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Tables
Table 2: Crush/ ®2: /&
Sample No. cl# c2# c3# c4# o5
Test 6: it e
Crush ¢,? Cvpriortotest/ | 5 g9 3.865 3.847 3.862 3.875
Ny WHHT I 2% FUH (V)
Mke: HE Temp. (°C)
B (C) 23.3 23.6 23.4 23.6 23.3
Table 3 : Overcharge / #3: 7
Test 7: Sample No.
impe N b1# b2# b3# ba# b5# b6# b7# b8#
Overcharge FE T
W7 7| OCV prior to test/
” S F T B4 L (V) 16.790 | 16.792 | 16.796 | 16.791 | 16.794 | 16.793 16.792 | 16.794
Table 4 : Forced discharge / #4: RHIHER
Sample No. c6# CT# c8# co# c 10# cl1# c12# c13# cla# c15#
FF it 5
Test 8: OCV prior to test/
Forced | mitapr(y) 3233 3.217 3.292 3.260 3.310 3.251 3.219 3.288 3.228 3.204
discharge 3 e N
MRE: il il c16# cL7# cl8# cLo# c20# c21# c22# c23# c24t c25H
WEE *innﬁ?
OCYV prior to test/
Wi ey 3214 3.349 3.202 3.230 3.263 3.286 3.244 3.319 3.196 3.332
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Figure 1 Top view of Battery

Figure 2 Bottom view of Battery
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Figure 3 Top view of cell
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Figure 4 Bottom view of cell
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